


Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f



Appendix A-20-f 



3800-FM-BPNPSM0168A    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

 NPDES / WQM Permit No.  Mo/Day/Year  Entry Time Exit Time  Inspection Type  eFACTS Inspection ID  

 PA0026263  03/18/21  08:45        CEI         

 

Facility Name: York City WWTP 

 

Permittee Name: York City Sewer Authority 

 

Physical Location/Directions: 1701 Black Bridge Road, York 

 

Permit Expiration Date: 

August 31, 2022 

Municipality: 

Manchester Township 

County: 

York 

Permit Renewal Application Due: 

February 28, 2022 

Facility Type:  Municipal  Major Treatment Process:   Ext Aeration  Contact Stabilization  SBR  RBC 

  Non-Municipal  Minor   MBR  MBBR/IFAS  Trickling Filter  Lagoon 

Design Flow: 26   MGD  Other:         

Responsible Official: York City Sewer Authority 

 

Does the facility have an Operator in Responsible Charge:   Yes   No 

Operator Name:  Frankie Campagne 

Title:        Circuit Rider:   Yes   No 

Permittee 

Address:   

345 East Market Street 
York, PA 17403 

Client ID:  336338    License Expiration Date:  6/30/2023 

Class-Subclass(es):  A,E-1,2,3,4 

Operator properly certified for treatment process type:   Yes   No 

Business Phone:        Business Phone:  717-845-2794 

Cell Phone:        Cell Phone:  717-324-6572 

Email:        Email:  fcampagne@yorkcity.org 

24-Hour Emergency Contact Person / Phone / Email:  Frankie Campagne: 717-324-6572 

VIOLATIONS*:  Yes  None Identified During Inspection  Pending Sample Results 

 
 
 
 
All treatment plant equipment should be kept in good working order so that it is available for use when needed 
including mechanical bar screen, grit pumps, SCADA system, centrifuge and sludge digesters.   

Recommendations: 

 
 
 
 
Copy of report emailed to York City Sewer Authority and Hidalgo Diaz 

Person Interviewed: 

Hidalgo Diaz 

Date: 

3/18/21 

Inspector: 

Heather Dock and Erick Ammon 

Date: 

3/18/21 

Signature: 

      

Phone No.: 

      

Inspector Signature: 

      

Phone No.: 

717-439-5080 

Title:  Shift Supervisor Title: Water Quality Specialist 

Email:  HDiaz@yorkcity.org Email: hdock@pa.gov 

This document is official notification that a representative of the Department of Environmental Protection inspected the above facility.  The findings of this 
inspection are shown above and on any attached pages.  * Any violations which were noted during the inspection are indicated.  Violations may also be 
discovered upon examination of the results of laboratory analyses of the discharge and/or review of Department records. 

Page 1 of 12  
 

Appendix A-20-f 

hdock
New Stamp



3800-FM-BPNPSM0168B    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Comments 

CEI inspection conducted with York City WWTP staff (York City) and the Department.  Present from York City 
were: Frankie Campagne (Superintendent), Hidalgo Diaz (Shift Supervisor), Joe Concina (Lab Supervisor) and 
Veronica Chavez (Pretreatment Coordinator).  Present from the Department were Heather Dock (Water 
Quality Specialist) and Erick Ammon (Compliance Specialist), who jointly completed the following inspection 
report. 
 
The information, specifically staff, contained in this report was accurate at the time of the inspection. 
 
The inspection began with a group meeting.  Mr. Campagne acknowledged the upcoming sale of the treatment 
plant to PA American Water.  In addition to the city, the treatment plant serves 7 municipalities and during wet 
weather, there is a tie-in with Springettsbury Township.  The plant receives flow via gravity and the aid of 
collection system pump stations.  York City has one pump station, which serves an industrial park and 
contributes a minimal amount of flow.  The contributing municipalities maintain 20 pump stations. 
 
We discussed wet weather issues at the treatment plant, which is set up with a wet weather bypass.  Mr. 
Campagne and Mr. Diaz explained that the plant operators have to manually make plant adjustments during 
wet weather as the system is not set up to be automated.  Wet weather procedures begin to be implemented 
when wet weather flows reach 15 MGD but also depend on the type of storm.  Additional tanks are put into 
service with influent flows reach 26 MGD.  Average flow for 2020 was 9.95 MGD, which is well within the 
designed hydraulic capacity of the treatment plant.  Mr. Campagne said the flows significantly increase above 
the design capacity of 26 MGD during wet weather events.  The increases occur quickly.  The intermunicipal 
agreements in place don’t include collection system maintenance agreements.  Ms. Chavez explained that the 
industrial users contribute a small proportion of flow so wet weather flow restrictions are not implemented.  She 
also said to the best of her knowledge those users were not contributing stormwater to the sanitary sewer 
system, except one, which was an acceptable condition. 
 
Staffing levels were discussed.  There are 13 plant operators with three certified.  Some management staff, 
such as Mr. Campagne and Mr. Cocina also have certification.  The plant is staffed 24-hours per day, 7 days 
per week.  Operators work 12 hours shifts.  In addition to operations, the plant operates an in-house accredited 
lab.  There is also a separate plant maintenance section, headed by Scott Millard and Collection System crew, 
headed by Percy Bullock.  There are currently 6 maintenance staff, who are focused on repairs rather than 
preventative maintenance. 
 
Mr. Campagne said they aren’t adding a carbon source to aid in nitrogen removal.  They are also relying on 
biological phosphorus removal and not adding any chemical additions.   
 
We discussed recent significant plant repairs and equipment replacement.  Bar screen #1 was overhauled in 
2020 and bar screen #2 is planned to have the same work completed.  This work was contracted out.  Three of 
the VFDs were replaced between the raw and primary effluent pumps.   
 
Completed since the previous inspection were improvements made to the primary clarifiers, which began in 
spring 2020.  There are 8 total clarifiers, with #1-5 used, as needed.  The project, which was finished last 
summer included new chains and flights as well as scum piping.  This work was contracted out. 
 
The tertiary disc cloth filter project is nearing completion and the filters have been online for about 6 weeks.  
There are 4 filters, with a 5th tank available for an additional filter in the future.  Two filters are capable of 
handling the hydraulic capacity of the plant. Filter backwash is set up to return to the plant. 
 
Sludge digester #3 was cleaned in 2020, while #1 was cleaned several years ago.  Digester #1 is scheduled 
for cleaning this year after mechanical issues are resolved. 
 
Some projects that have not been completed but are needed are the replacement of the third screw pump for 
train #2, which is used to pump flow to the filters.  The second transformer for train #3 is failing and needs 
replaced.  The first transformer was replaced within the past few years.  

Appendix A-20-f 



3800-FM-BPNPSM0168B    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Wish list projects include upgrading the SCADA system, upgrading the existing UV system, adding UV to 
outfall 001 and improving the gas production system on the digesters.  
 
Mr. Diaz provided a tour of the treatment facilities.  Light rain was falling during the inspection.  The following 
treatment units were inoperable during the inspection: one mechanical bar screen, one grit removal pump and 
1 centrifuge. 
 
Prior to the influent chamber, sewage debris was observed on the asphalt.  Mr. Diaz explained that this area is 
the unloading station for the collection system equipment and that the nearby stormwater catch basin is tied 
directly into the influent.   
 
Influent enters the headworks building after passing through one of two mechanical bar screens.  Bar screen 
#2 was online today.  Bar screen #1 was out of service and in need of repair.  Both grit removal systems were 
online, #2 was fully operational, while the grit pump in unit #1 doesn’t work so flow is just passing through and 
the pit is pumped out as needed.    This unit has been out or service for about 3 months.  Inside the grit 
removal building, the utility water line feeding the bar screen was leaking.  There are two influent flow meters.  
A magmeter is set up prior to the Springettsbury wet weather line.  A Parschall flume with an ultra-sonic sensor 
is also operable after the grit building.  The flow data is transmitted to a website.  Mr. Diaz said he is unsure 
which flowmeter readings are used for DMR reporting.  Instantaneous flow after the grit building was about 16 
MGD. 
 
Three of 5 primary clarifiers were online today.  Mr. Diaz explained that influent BODs are very low (100s), 
which challenges the activated sludge process.  Primary sludge is directed to T20 storage tank.   
 
Primary effluent pumps (x2) have had pump controls/VFDs upgraded within last 2 years. No change in 

hydraulic capacity. Flow from primary effluent pumps goes to Train #3. 

WWTP groundwater pumping system is offline. We generally discussed the monitoring of groundwater I&I into 
the main bypass and stormwater collection and conveyance pipe (<50”) to outfall 001. The facility has had this 
line televised and significant I&I was noted 
 
BNR train #2 had 1 of 2 passes online (pass #2 to the right facing the direction of forward flow was online).  
Each pass consists of an anaerobic zone, oxic zones, post anoxic zone and reaeration.  Oxic zones are 
monitored for DO.  All mixers and aerators appeared to be operating in the online passes. Mixed liquor had a 
chocolate brown color.   
 
All three clarifiers for train #2 were online during the inspection.  Scum was present on about 25% of the 

surface of the clarifiers.  Some pin flow was present.  Train #2 final clarifiers are one of the locations in the 

WWTP where high flows create a chance of treatment unit overflows to the main bypass to outfall 001. There 

are two manual gate valves that plant operators place into service to bypass from the Train #2 final clarifiers to 

outfall 001. The first bypass valve pit is located between the south/ #1 clarifier and the middle/#2 clarifier. The 

second bypass valve pit is located between the middle/#2 valve pit and the north/#3 clarifier. Operators have 

placed a refrigerated composite sampler between the #1 and #2 clarifiers to sample the bypass. Bypass 

chlorination is achieved by manually controlled liquid hypochlorite addition from two totes located at a 

stormwater catch basin downstream of the two train #2 clarifier bypasses.  

One of three train #2 screw lift pumps is currently online. All three are operable and turn on/off based on flow 

conditions. The #1 (west) & #2 (middle) screw lift pumps have been replaced. The replacement has increased 

the hydraulic design flow of the treatment unit.  

BNR train #3 had 2 of 3 passes online.  All mixers and aerators appeared to be operating in the online passes.  

Mixed liquor had a chocolate brown color.  All three final clarifiers were online for train #3 and were producing 

a clear effluent. 

Appendix A-20-f 



3800-FM-BPNPSM0168B    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Two of four cloth media filters were online due to low flows.   
 
One of three UV systems was online based on flow conditions.  One unit was being serviced today.   
 
A grab sample was collected from the effluent cascade for lab analysis and was analyzed on-site for daily 
permit parameters.  In-house results for today were: pH: 7.46, DO: 10.12 mg/L. 
 
Biosolids treatment includes digestion, thickening, dewatering and land application under the Department’s 
PAG-08 permit.  Wasting occurs continuously and today’s rates from the activated sludge process were 30 
gpm from train #2 and 60 gpm from train #3.  Primary and secondary sludge is directed to tank T20 for storage 
prior to thickening.  One of two gravity belt thickeners was online today.  Thickeners produce 16-18% TS 
sludge.  Thickened sludge is directed to one of three anaerobic digesters.  Digester #2 was online today.  
Digester #1 was storing sludge but was not actively receiving sludge.  Digester #3 was not in use. 
WWTP staff are attempting to address an issue with excess ammonia that could cause inhibition within the 

digestion process.  Digested sludge is then stored in tank T21.  Sludge from T21 is then dewatered with a 

centrifuge. 

One of two centrifuges online and operational. The second centrifuge is disassembled and has been sent out 

for repair. Mr. Diaz expected the repair to be complete within the next 3-6 months. Due to staffing challenges 

and one of two centrifuges online, the WWTP has an excess of solids in the treatment plant. Mr. Diaz is 

working to get all equipment online and operational and to provide adequate staffing to get caught up on the 

solids processing & disposal.  A bulking agent is added to ensure %TS solids requirements are met.  Land 

application of sludge is completed by Synagro.  The most recent sludge sampling for priority pollutants 

occurred on March 2, 2021. 

The Ostera process has been abandoned and all contracts were allowed to expire. Without the Ostara process 

online, the WWTP has experienced an issue with excess phosphorous and ammonia in filtrate and centrate 

returns to the WWTP influent.  These flows have been returned back to the plant for further treatment since 

September 2020. 

WWTP staff discussed producing optimal digester gas to operate microturbine cogeneration. At this time, the 

WWTP runs the majority of the microturbines on natural gas (5 of 8) and the remaining run on “conditioned” 

digester gas. 

A lab review was conducted with Erin Lightstreet (QA Officer).  Calibration logs, chain-of-custody forms, and 
reagents, etc. were reviewed.   
 
Due to the Department’s COVID-19 protocols, limited time was allowed for the on-site portion of the inspection.  
Additional records were requested for review to complete the inspection.  Due to significant staffing changes 
after the inspection, all records were not submitted for review.  Mr. Diaz provided additional records.  The 
Department would like to review the following records as part of this inspection: 
 
-Bypass log for outfall 001 from 2018-present 
-Sample of SOPs, as available, as discussed over the phone 
-Sample of process control data used to make process changes such as 30-minute settleability, MLSS, SVI, 
F/M ratios etc. from the week of March 15, 2021. 
-Annual Stormwater Inspection forms from 2019-present 
-List of significant repairs/replacements made within the York City collection system to address I/I in 2019-
present 
 
Please provide records within 15 days of receipt of report. 
 
 
 

Appendix A-20-f 



3800-FM-BPNPSM0168B    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

 
Recommendations: 
-Address SCADA system concerns to resume plant operations to be more automated as well as to address 
issues with the alarm system. 
-Repair out-of-service equipment as soon as possible. 
-Address I/I identified that is tied to outfall 001. 
-Maintain offline BNR tanks with mixed liquor removed to reduce septic conditions from developing and so 
tanks are ready to be put online when needed. 
-Consider addition of chemical to supplement biological phosphorus removal to ensure total phosphorus 
compliance when biosolids dewatering process is online. 
-Properly store or secure sodium hypochlorite for outfall 001 to reduce the risk of damage to the tank. 
-Consider developing a check list/form for outfall 001 bypass activities so appropriate information is 
documented such as flow rates, times that disinfection was started, etc. 
-Work with contributing municipalities to develop a plan to address I/I issues. 
-Document slope for pH meter calibration. 
 

Page  5  of  12 Date:  03/18/21 Permit No.:  PA0026263 

 
 

Appendix A-20-f 



3800-FM-BPNPSM0168C    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Monitoring, Reporting and Recordkeeping 

(NPDES Permit Part A / WQM Permit) 
On-site laboratory:  Registered  Accredited  Accreditation By Rule  Not Registered/Accredited  N/A 

On-site analyses:  pH  DO  TRC  All NPDES parameters  None 

  Other(s):       

DEP Lab Registration/Accreditation #:  67-00645                       Lab Supervisor:  Joe Cocino 

Lab Supervisor Client ID:  323815                   License Expiration Date:        

Comments:        

Contract Laboratory Name:  Penn State (Biosolids)                                                       DEP Lab Accreditation #:        

Address & Phone:        

Parameters Analyzed:        

Comments:  WETT testing and biosolids priority pollutant testing is contracted out. 

Sample Collection:  Influent sampling prior to any treatment:  Yes    No   Location:  After grit removal 

Influent sampled prior to all process return piping:  Yes  No         N/A 

Influent sampled prior to flow from septage receiving station:  Yes  No  N/A 

Effluent sampling after all treatment:  Yes  No Location:  Effluent channel after UV 

Location(s) adequate for representative samples:  Yes  No  N/O 

Parameters analyzed, sample frequencies and sample types meet permit requirements:  Yes  No  N/O 

Samples properly preserved during collection, storage and shipping:  Yes  No  N/O 

Sampler or sample temperature is recorded using NIST traceable thermometer:  Yes  No  N/O 

Comments:       

Influent Samples:  Being collected:   Yes    No  N/O    Samples are:   Grab    8-hour comp    24-hour comp   Other 

Samples are:         Flow Proportional  Time Proportional          Not flow proportional        N/A 

Sampler controlled by:    Flow meter           Timed Collection     N/A  Other:         
Minimum aliquot volume at least 100 ml:  Yes  No  N/A Composite sampler temperature during inspection:  4.6C
  
Comments:        

Effluent Samples:  Being collected:   Yes    No  N/O    Samples are:   Grab    8-hour comp    24-hour comp   Other 

Samples are:         Flow Proportional  Time Proportional          Not flow proportional        N/A 

Sampler controlled by:    Flow meter           Timed Collection     N/A  Other:         
Minimum aliquot volume at least 100 ml:  Yes  No  N/A Composite sampler temperature during inspection:  5.0C
  
Comments:        

Sample records:  Available for inspection:  Yes  No Retained for at least three years:   Yes  No 

Includes: Collector name:  Yes  No Collection date/time:  Yes  No Collection location:  Yes  No 

 Analyst name:   Yes  No Analysis date/time:  Yes  No Analysis Results:  Yes  No 

 Analytical methods & quantitation limits:  Yes  No Chain-of-Custody forms:  Yes  No 

Comments:        

Bench sheets:  Data is consistent with data on the DMR:   Yes  No   N/A       Month(s)/year checked:        

Comments:  Lab results for nutrient parameters were compared for March and September 2020 as part of the 
Chesapeake Bay audit.  In addition, a review of DMRs will be conducted in the near future. 

Page 6 of 12 Date:  03/18/21 Permit No.:  PA0026263 

Appendix A-20-f 



3800-FM-BPNPSM0168D    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Monitoring, Reporting and Recordkeeping 
(NPDES Permit Part A / WQM Permit) 

Field Testing:  Completed within required hold time:   Yes  No  N/O 

Equipment is calibrated as required:  pH:   Yes  No  N/O DO:   Yes  No  N/O     N/A 

pH Buffers current:   Yes  No TRC Meter checked against standards:   Yes  No    N/O    N/A 

Calibration records maintained:   Yes  No  N/O Calibration records up to date:   Yes  No  N/O 

Comments:  Document slope for pH calibration.  TRC meter is only used for outfall 001 sampling. 

DMR Submittal:  DMRs are submitted as required:   Yes  No  N/O eDMR User:   Yes  No 

All Supplemental Reports are submitted as required:   Yes  No  N/O 

DMRs include all sample results collected and analyzed using approved methods:   Yes  No  N/O 

Comments:  A supplemental form reflecting the required nutrient parameters for the Chesapeake Bay requirements 
is not included with monthly DMR submissions. 

Flow Measurement 
(NPDES Permit Part A / WQM Permit) 

Primary flow meter and recorder:  Operable:   Yes  No Properly maintained:   Yes  No 

 Measuring device type:  Flume  Weir  Full Pipe  Open Channel  Other:         

 Meter type:  Ultrasonic  Magnetic Meter  Bubbler  Other:        

 Flow measurement location(s):   Influent  Effluent          

Meter location:  Influent: after grit removal; Effluent: around UV  

 Recorder type:   Totalizer   Daily Chart   7-Day Chart   SCADA/Electronic   Other:         

 Flow meter capable of recording hydraulic design capacity:  Yes  No Calibration Range:  Not available  

Inspection frequency:   Daily  Weekly  Other:         

 Calibration frequency:  Quarterly  Date of last calibration:  12/1/2020  

 Issues noted with measurement and/or recording of flow:  Yes  No  N/A 

 Influent flow is measured before all return lines:   Yes  No         Influent flow is measured after hauled-in wastes:   Yes    No 

Effluent flow is measured after all withdraws:   Yes  No      N/A 

 Comments:  Effluent flow appears to be reported on the DMRs  

Flumes:  Flow is uniform across the channel:   Yes   No   N/A Flume is free of debris and deposits:   Yes   No   N/A 

Maximum flow capable of measurement with flume:  N/A  MGD 

Comments:        

Weirs: Clean with a visible air space below the nappe:   Yes  No  N/A 

Maximum flow capable of measurement with weir:        MGD 

Comments:        

Treatment Plant  (NPDES Permit Part B / WQM Permit) 
Treatment plant bypass: Since last inspection:   Yes  No  N/O Reported to DEP:   Yes   No  

Location/cause:  August 7, 2020-wet weather discharge via outfall 001 

Major equipment repair/replacement:  Since last inspection:   Yes  No  N/O 

Repair List:  See Comments 

Stand-by power:  Emergency generator  Dual power feed   None  Other:         

System operable:  Yes   No Exercise frequency:        
   

Maintenance frequency:        

Unit exercised under load:   Yes  No  N/A 

Comments:        

Page 7 of 12 Date:  03/18/21 Permit No.:  PA0026263 

Appendix A-20-f 



3800-FM-BPNPSM0168E    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Treatment Plant 
(NPDES Permit Part B / WQM Permit) 

Alarms:  Type:   None  SCADA  Auto Dialer  PLC  Other:         

System operable:   Yes     No     N/A     N/O  Test frequency:        

Alarm triggers:  Alarm portion of SCADA system is not properly working 

Staffing schedule:   24/7    Weekday hours:        to           Weekend/Holiday hours:        to            

Comments: Two 12-hour shifts 

On site Logs:  Facility maintains a daily operations log:   Yes  No  N/O Daily log up-to-date:   Yes  No  N/O 

Daily Log contains:   Visual observations  Process adjustments  Problems and concerns 

Repair log maintained:   Yes   No Routine maintenance log maintained:   Yes  No  N/O 

Comments:  Maintenance logs were not available at the time of the inspection.  A work order system is in place. A 
sample work order was reviewed. 

Spare parts inventory maintained:    Yes  No  N/O  Standby units available:  Yes   No 

Comments:        

Facility Process Control Plan required:   Yes  No  N/A  N/O  Is the plan implemented:  Yes  No  N/A  N/O 

System specific management plan available:  Yes  No  N/A  N/O 

Comments:        

Process Control 
(NPDES Permit Part B / WQM Permit) 

Parameter Frequency of Testing Current Testing Results 

 Settleability Daily Not available 

 Dissolved Oxygen Continuously 
monitoring 

DOs were highest in the influent zones of the BNR tanks 

 Alkalinity 2/week       

 Sludge Blanket Daily Records were reviewed from 3/2021 
Primary clarifiers-6/day; Trains #2 and #3: 3/day  

 Mixed Liquor 

 Suspended Solids (MLSS) 

Daily       

 Mixed Liquor Volatile 

 Suspended Solids (MLVSS) 

3/week       

 Microscopic exam of 
mixed liquor 

            

 Color  Odor       Mixed liquor in the BNR tanks had a chocolate brown color 

 Other:        

Operators 
Total Number of Available Operators at this facility:  3 

Does a non-certified operator make process control decisions at this facility:   Yes  No  N/O 

Does facility have a written SOP to direct non-certified operator activities:   Yes  No  N/A  N/O 

Available Operator interviewed has reviewed a copy of facility NPDES permit:   Yes  No  N/O 

Comments:  Several management staff are also certified.  Mr. Diaz said most process control decisions are made 
under the direction of Mr. Campagne or himself. 

Page 8 of 12 Date:  03/18/21 Permit No.:  PA0026263 

Appendix A-20-f 



3800-FM-BPNPSM0168F    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Treatment Process Units 
(NPDES Permit Part B / WQM Permit) 

Treatment Units Total On-Line Inoperable Date Inoperable / Expected Date Return to Service / Comments 

Bar screen 2 1 1       

Grit removal system 2 1      Both were in-use but pump for # was inoperable 

Raw pump station 1 1            

Primary clarifiers 5 3 0       

T2: Anaerobic tanks 2 1 0       

T2: Aeration tanks 6 3 0       

T2: Anoxic  2 1 0       

T2: Reaeration zone 2 1 0       

T2: Final clarifiers 3 3            

T3: Anaerobic tanks 3 2 0       

T3: Aeration tanks 9 6            

T3: Anoxic tanks 3 2            

T3: Reaeration zone 3 2            

T3: Final clarifiers 3 3            

Cloth filters 4 2 0       

UV 3 2 0 Unit #3 was being cleaned during the inspection 

Anaerobic digesters 3 1            

Gravity belt thickener 2 1            

Centrifuge 2 1 1 One centrifuge was sent out for repair 

                           

                           

                           

O&M Manuals available for major pieces of equipment:   Yes  No  N/O 

Comments:        

Chemical Additions:  Grease product is added for grease control.  Defoamer is added after UV disinfection. Sodium 
hypochlorite is used for disinfection at outfall 001 only. Polymer is added for sludge handling. 

Page 9 of 12 Date:  03/18/21 Permit No.:  PA0026263 
 

Appendix A-20-f 



3800-FM-BPNPSM0168G    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Other Requirements 
(NPDES Permit Part C / WQM Permit) 

Special Conditions:  Next submission/action:        Due Date:        

 None 

 WETT:        

 TRE/TIE:        

 EPA Pretreatment Program   Completion of Annual Stormwater Inspection form 

 Stormwater requirements:        

 Permit Schedule:        

 TMDL   Chesapeake Bay capload: total nitrogen: 474,880 lbs., total phosphorus: 63,317 lbs. 

 Other:        

Comments:        

PPC Plan:  Available on-site:  Yes  No  N/A     N/O                       Last updated:        

Comments:        

Compliance History 
Effluent Violation in the last 12 months:  Yes  No  N/O 

Recent Compliance Actions:  Yes  No 

Comments:  Notice of Violation will be issued to address effluent violations in 2020-present 

Legal Agreement:  Consent Order and Agreement, Consent Decree or Order:  Yes  No  N/O Date executed:        

In compliance with legal agreement:  Yes  No  Could not confirm during field inspection    

Obligations due next:        

Comments:        

Sewage Treatment Plant 
Treatment Plant Design Capacity:  Hydraulic (MGD):  26 MGD Organic (PPD):  62,884 lbs. BOD 

High Flow Management / Maintenance Plan Available:   Yes  No  N/A Plan implemented at:  26 MGD 

Hauled in wastes:  Facility accepts hauled in wastes:   Yes  No Reported to DEP on proper forms:   Yes  No  N/A  N/O 

Flow at which facility stops accepting hauled in waste (MGD):               N/A      N/O 

Comments:        

Solids Management:  Disposal records available:   Yes  No  N/O Retained for at least five years:  Yes  No 

Production for calendar year:                        
  

 

Production estimated using EPA Composite Correction Approach:   Yes    No      Disposal within 15% of estimate:   Yes    No 

Hauler:  Synagro 
Disposal location:  Biosolids are land applied 
Comments:  Total produced not available at time of inspection. 

Page 10 of 12 Date:  03/18/21 Permit No.:  PA0026263 
 

Appendix A-20-f 



3800-FM-BPNPSM0168H    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Collection System 

Chapter 94 Report: Submitted:   Yes  No  N/A  N/O Hydraulic or Organic Overload:   Yes  No  N/A  N/O 

Comments:       

Permitted facility receives flow from contributing collection systems owned/maintained by others:   Yes  No  N/O 

Comments:  Manchester Township, North York Borough, Spring Garden Township, West Manchester Township, 
West York Borough, York Township.  Springettsbury Township has a wet weather connection. 

Sanitary Sewer Overflows:  Since last inspection:   Yes  No Reported to DEP:   Yes  No 

Location/cause:  SSO typically caused by blockages  

Collection system: Owned by:  Permittee  Other:  Contributing municipalities 

 Maintained by:   Permittee  Other:  Contributing municipalities 

Maintenance performed:  Regularly scheduled  As problems occur  None  N/A 

 Type of maintenance:    Televised:       
 

                         Jetted/Root Cutting:        

                              Smoke Testing:        

                              Other:        

                              Sewer Shed metering:        

                              Sewers repaired/replaced:        

Inflow and Infiltration: Facility reports influences of:   Inflow  Infiltration 

 Detail I&I Detection work performed since last inspection:  Not available at time of inspection 

Detail I&I Removal work performed since last inspection:  Not available at time of inspection 

Comments:        

Pump Stations:  Total number:  1

  
Inspection frequency:  Weekly 

Operator Name:  Frankie Campagne
 
     

Client ID:  336338
 
  
Class-Subclasses:  
A,E-1,2,3,4
 
License Exp. Date:  
      

Class-Subclasses:  A,E-1,2,3,4
 
License Exp. Date:        

License Exp. Date:  6/30/2021 

Flow measurement:   Metered  Estimated  Other:        

Pump stations monitored with alarm systems:   Yes  No  N/A  N/O 

Pump stations capable of operation with backup auxiliary power:  Yes  No  N/A  N/O 

Comments:        

Page 11 of 12 Date:  03/18/21 Permit No.:  PA0026263 
 

Appendix A-20-f 



3800-FM-BPNPSM0168I    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 

SEWAGE COMPLIANCE INSPECTION REPORT 

 

Effluent / Receiving Water Evaluation 

Outfall Number(s):  001 Stream Name:  Codorus Creek 

DEP Collector #:        
 

Field Measurements: Upstream Outfall Downstream Units 

Sample Date/Time:         Flow                   MGD 

Sample Location:         pH                   S.U. 

 Conductivity                   µmhos/cm 

 Dissolved Oxygen                   mg/L 

 Total/Free Chlorine Residual                   mg/L 

 Temperature                    C 

Upstream Observations:         

 Not Observed 

Outfall Observations:         

 Not Observed 

Downstream Observations:         

 Not Observed 

Outfall Number(s):  002 Stream Name:  Codorous Creek 

DEP Collector #:  0463 746 
 

Field Measurements: Upstream Outfall Downstream Units 

Sample Date/Time:  03/18/2021; 13:45  Flow                   MGD 

Sample Location:  Effluent cascade; 
Clear effluent 

 pH       7.46       S.U. 

 Conductivity                   µmhos/cm 

 Dissolved Oxygen       10.22       mg/L 

 Total/Free Chlorine Residual                   mg/L 

 Temperature       13.2        C 

Upstream Observations:   Okay 

 Not Observed 

Outfall Observations:   Clear with some foam 

 Not Observed 

Downstream Observations:   Okay 

 Not Observed 

Outfall Number(s):        Stream Name:        

DEP Collector #:        
 

Field Measurements: Upstream Outfall Downstream Units 

Sample Date/Time:         Flow                   MGD 

Sample Location:         pH                   S.U. 

 Conductivity                   µmhos/cm 

 Dissolved Oxygen                   mg/L 

 Total/Free Chlorine Residual                   mg/L 

 Temperature                          

Upstream Observations:         

 Not Observed 

Outfall Observations:         

 Not Observed 

Downstream Observations:         

 Not Observed 

Page 12 of 12 Date:  03/18/21 Permit No.:  PA0026263 
 

Appendix A-20-f 



3800-FM-BPNPSM0168J    Rev. 6/2015 COMMONWEALTH OF PENNSYLVANIA 
Complete Version DEPARTMENT OF ENVIRONMENTAL PROTECTION 
 BUREAU OF POINT AND NON-POINT SOURCE MANAGEMENT 

 